4120001133002 The large cavity overload valve

Description

4120001133002 The large cavity overload valve

4110000218018 齿轮BD05-02201 GEAR BD05-02201
4110000218019 齿轮BD05-02202 GEAR BD05-02202
4110000218027 挡环BD05-02002 BAFFLE RING BD05-02002
4110000218104 止动垫BD05-02203 STOP WASHER BD05-02203
4110000218086 螺栓01010-31025 M10*25 BOLT 01010-31025 M10*25
4110000011097 垫圈10 01602-11030 WASHER 10 01602-11030
4110000218048 端盖BD05-00018 SHELL COVER BD05-00018
4110000218003 O 形圈07000-02085 85*2.5 O-RING 07000-02085 85*2.5
4021000021 滚动轴承GB276-6308 ROLLING BEARING GB276-6308
4110000218014 齿轮BDS05-00017 GEAR BDS05-00017
4110000218055 隔套BD05-00019 EVERY SET BD05-00019
4110000218013 齿轮BD05-00002 GEAR BD05-00002
4110000218107 中间轴BD05-00003 DUMMY SHAFT BD05-00003
4110000218054 隔套BD05-00005 EVERY SET BD05-00005
4110000218032 垫BD05-00006 PAD BD05-00006
4110000218047 端盖BD05-00004 SHELL COVER BD05-00004
4110000218075 开口销04050-04030 SPLINT PIN
4110000218080 螺母BD05-00010 NUT BD05-00010
4110000218022 大垫圈01643-32260 GREAT WASHER 01643-32260
4110000218008 O 形圈07000-03032 O-RING 07000-03032
4110000218050 法兰盘BD05K-03000 RING FLANGE BD05K-03000
4110000218090 螺栓01010-31225 M12*25 BOLT 01010-31235 M12*25
4110000011108 垫圈12 01602-11236 WASHER 01602-11236 12
4110000218110 轴承座BD05-00008 BEARING BLOCK BD05-00008
4110000218046 调整垫BD05-00014 ADJUSTING SHIM BD05-00014
4110000218007 O 形圈07000-02105 105*3.1 O-RING 07000-02105 105*3.1
4021000171 P轴承GB297-30308 BEARING GB297-30308
4110000218099 输出齿轮BDS05-00016 OUTPUT GEAR BDS05-00016
4110000218056 隔套BD05-00007 EVERY SET BD05-00007
4110000218100 输出轴BD05L-00003 OUTPUT SHAFT BD05L-00003
4110000218111 轴承座BD05L-00002 BEARING BLOCK BD05L-00002
4110000218091 螺栓01010-51235 M12*35 BOLT 01010-51235 M12*35
4110000218105 制动器支座ZL15E-00002 BRAKE SUPPORT ZL15E-00002
4110000223005 制动器0DFX.2-15C BRAKE 0DFX.2-15C
4110000218043 垫圈01602-01030 10 WASHER 01602-01030 10
4014000185 螺钉GB70-M10*30EpZn-8.8 SCREW GB70-M10*30EpZn-8.8
4110000218049 法兰BD05K-00001 FLANGE BD05K-00001
4110000218086 螺栓01010-31025 M10*25 BOLT 01010-31025 M10*25
4110000218108 轴承盖BDX05-00001 BEARING CAP BDX05-00001
4110000218038 垫片BDX05-00002 GASKET BDX05-00002
4110000218039 垫片BDX05-00003 GASKET BDX05-00003
4110000218109 轴承座BDX05-00004 BEARING BLOCK BDX05-00004
4110000218101 输入法兰盘BDX05-01000 INPUT RING FLANGE BDX05-01000
4110000218092 密封垫BDX05-00006 SEALING PLATE BDX05-00006